

**CERTIFICATE OF ANALYSIS TS EN 197-1 CEM II B-M 32.5 N**

			PHYSICAL ANALYSIS	
Fineness			Setting	Hour-Minute
200 $\mu$	0,1		Setting Initial	02:05
90 $\mu$	0,6		Setting Final	02:55
			Specifik gravity g/cm <sup>2</sup>	2,90
Le Chatelier mm	1		Specifik Surface-Blaine cm <sup>2</sup> /gr	4810
STRENGHT TESTS			CHEMICAL ANALYSIS %	
Bending Strenght N/mm <sup>2</sup>			Soluble In soluble Total SiO <sub>2</sub>	-
2 DAY	7 DAY	28 DAY		
2,0	3,9	6,1		-
			AL <sub>2</sub> O <sub>3</sub>	6,47
			Fe <sub>2</sub> O <sub>3</sub>	3,30
			CaO	43,96
			MgO	1,05
			SO <sub>3</sub>	2,78
			Loss on Ignition	6,05
Compressive Strenght N/mm <sup>2</sup>			On countable	
2 DAY	7 DAY	28 DAY	Free Lime	1,82
12,7	24,9	39,4	Lime Standart CI'	0,005
			Total Amount of Additives	33,61

**TECHNICAL DATA SHEET**

The name and the international standart of the sample: TS EN 197-1 CEM II B-M 32.5 N  
 Date of Production: 19.10.2010. Methods of Testing Cement: EN 196-1 , 196-2 , 196-3



Kemalpaşa Asfaltı No.44 Kemalpaşa-İzmir  
 Tel:0232. 877 04 00 • Fax:0232. 877 04 01 • web:http://www.pigment.com.tr • e-mail:pigment@pigment.com.tr • e-mail:info@pigment.com.tr

This information is based on our present state of knowledge and is intended to provide general notes on our products and their application. It should not therefore be construed as guaranteeing specific properties of the described or their suitability for a particular application. Any existing industrial property rights must be observed. The quality of our products is guaranteed under our General Conditions of Sale.

